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1 Purpose of investigation

You commissioned us to test the sliding properties of a parquet sample sealed and finished with

"Bona Traffic SM" according to DIN V 18Q32-2:2Q01-04.

2 Testing procedure

The test was carried out according DIN Y 18032-2:2001-04.

The procedure applied is accredited according to DIN EN ISO/lEC 17Q25:2005 (DAR-registration-

no. DAP-PL-2907.07).

Testing conditions: 23-50-2 according to DIN 50014.

3 Test results

The following test results were obtained.

Table 1: Test results

testing spot no. sliding coefficient p

1

2

3

4

5

0,47

0,48

0,50

0,48

0,50
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4 Evaluation

Regarding the sliding properties the parquet sample sealed and finished with "Bona Traffic SM"

came within the limits p min. 0,4; p max. 0,6, laid down in DIN V 18032-2:2001-04
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